

Lantal Textiles
Dorfgasse 5
P.O. Box 1330
4901 Langenthal
Switzerland

Phone ++41 (0)62 916 71 71
Telefax ++41 (0)62 923 25 32
SITA BRNMBCR



FLAMMABILITY TEST

Material Certification

No: 11904

Letter of Authorization
FOCA No. LA-1007

Article and Color No: MELAIR 3230 LS D 396 / 705	Batch No: 7333/16
Composition: PILE 100% WOOL	Areal Density:
Customer: FIBER SEAL Cust. Part No:	Application: AIRCRAFT CARPET
Customer PO No: 980101 (GRÜNE PLOMBE)	Test Date: 02.12.98 / A. KOZINA

Test Method

FAR/JAR 25.853 Appendix F, Part I, latest issue

Test Requirements

Pass Fail	Subpar	Ignition Time	Material Position	Extinguishing Time Max.	Burn Length Max.	Drip Extinguishing Time Max.
	I	60 Seconds	Vertical	15 Seconds	15 cm (6 Inches)	3 Seconds
pass	II	12 Seconds	Vertical	15 Seconds	20 cm (8 Inches)	5 Seconds

Test Results

Sample Number	Test Method	Extinguishing Time (Seconds)	Burned Length (cm)	Drip Extinguishing Time (Seconds)	Remarks
WARP 1	II	1.9	1.0	0.0	no drips
WARP 2	II	1.5	1.0	0.0	no drips
WARP 3	II	1.0	1.0	0.0	no drips
AVERAGE		1.5	1.0	0.0	
FILL 1	II	0.0	1.0	0.0	no drips
FILL 2	II	1.6	1.0	0.0	no drips
FILL 3	II	2.1	1.0	0.0	no drips
AVERAGE		1.2	1.0	0.0	

Langenthal certifies that the above mentioned material has been tested in accordance with the terms of the order.
(Unless otherwise stated it is to the specifications quoted hereon.)

Langenthal 02.12.98/aa

Signature

A. Sitek
A. Sitek, Lantal Textiles

Certified quality system ISO 9001